Sager PErfarmance NElILOPTER

TREX450PRO &

INSTRUCTION MANUAL
£ f iR E

Thank you for buying ALIGN products. The T-REX 450PRO is the
latest technology in Rotary RC models. Please read this manual
carefully before assembling and flying the new T-REX 450PRO
helicopter. We recommend that you keep this manual for future
reference regarding tuning and maintenance.

EAEETERDHOERERZER  S2x5E -
ENERBRORUES SIS EENARNTEEE > NRRELE
%E%%@ﬁﬁ¢ﬂ%@%%_E%MRWZ%'%%W%ﬁ$£%%
 HE—THNBEBREEANEE WBELREREEAREE
LERBHBESE -

AULIGN

INTRODUCTEON

‘:'I

SAFETY NOTES
BEEEEH

EQUIPMENT REQUIRED FOR ASSEMBLY
BfEkE

PACKAGE ILLUSTRATION
8RN

SAFETY CHECK BEFORE FLYING
RopEEREEESE

ASSEMBLY SECTION
#aRRA

17

EQUIF’MENT ILLUSTRATION
HEEHEEET

18

BRUSHLESS SPEED CONTROLLER INSTALLTION SUGK
ESCERPESZ R RIS

CANOPY ASSEMBLY
i TE

SERVO SETTING AND ADJUSTMENT
EfREE S EHE

18

ADJUSTMENTS FOR GYRO AND TAIL NEUTRAL SETTING
ICiRE R R PI RigE

20

PITCH AND THROTTLE SETTING
FHERRIREEEIHPIEE

21

POWER COLLOCATION REFERENCE
@:Ii?""ﬂk&:%%é&

21~24

RCE-BL3SX BRUSHLESS SPEED CONTROLLER INSTRUCTION MANUAL
AR ERRE

25~27

GPT5U HEAD LOCK GYRO SET USER MANUAL
PTS0EET IR T RS

27~30

FLIGHT ADJUSTMENT AND SETTING
MTEFRRERE

J1~38

PART NAMES AND OPTIONAL PART LIST
SohE SRR ERE




3.EQUIPMENT REQUIRED FOR ASSEMBLY sf#&®# AUIGN I//

RADIO TRANSMITTER AND ELECTRONIC EQUIPMENT REQUIRED FOR ASSEMBLY EgERREF=E

Transmitter

(6-channel or more,helicopter system) Receiver(6-channel or more)
SEE B T ESBETETER) Els Gl

22,2V 6S 2100~2500mAh Li-Po Battery x 1pc Dial Pitch Gauge x 1pc
22.2V BS 2100-2500mAh |i-PofEE x 1 FETURSGAE « 1

ADDITIONAL TOOLS REQUIRED FOR ASSEMBLYEf#I&

qusors Cutter Knife
AF

Philips Screw Driver
TFERET
PH1( s 3.0mm)

AULIGN

(/4

Flybar rod x 1
IR k1

450HZ1
450HZ2
Tail boom x 1 450HZ3
BE 450HZ4

Rudder mntro! rodx1

450HT3
EESSES /

Tail boom brace x 2

GP750 Gyrox 1
FISCAETESS x |
BESZERE

Mam rotor head setx 1

Canopy x1
gmeExl DS410M Digital Servo x 3
DSALOMMUSES x 3




[\ 5.SAFETY CHECK BEFORE FLYING Risnzzrss=sR AUGN ///

CAREFULLY INSPECT BEFORE REAL FLIGHT ERRTHBRBNTROTABEEH

irBefore flying, please check to make sure no one else is operating on the same frequency for the safety.

vr Before flight, please check if the batteries of transmitter and receiver are enough for the flight.

jrBefore turn on the transmitter, please check if the throttie stick is in the lowest position. IDLE switch is OFF.

vt When turn off the unit, please follow the power onloff procedure. Power ON- Please turn on the transmitter
first, and then turn on receiver. Power OFF- Please turn off the receiver first and then turn off the transmitter.
Improper procedure may cause out of control, so please to have this correct habit.

7r Before operation, check every movement is smooth and directions are correct. Carefully inspect servos for
interference and broken gear.

7r Check for missing or loose screws and nuts. See if there is any cracked and incomplete assembly of parts.
Carefully check main rotor blades and rotor holders. Broken and premature failures of parts possibly cause
resulting in a dangerous situation.

vr Check all ball links to avoid excess play and replace as needed. Failure to do so will result in poor flight
stability.

vr Check the battery and power plug are fastened. Vibration and violent flight may cause the plug loose and
result out of control.

*BRAROTEBLEZNECEDNEXZESETERMOA  LRETSSRMANZZ -
*BRROUBECUFBEZ VB NNES SERORTOMNE -
*EENEREFIBIERDUREER  BNEZME - EXMEM(IILDESKMBLUE -
*ERBLESTEREERNES %H%E?Eﬂ%%&%ﬁﬁ{ﬁ BHBENMER EE%EF?
AEENEBEFTIESEX20RS  ¥BEERMANSZS  FENEERINZEIE -
* GRS 5'&5&;?&@%&&*%19%2* RERG REOIESLER  DREGKRSBNDBDIFE
A REH R -
*ﬁﬁﬁﬁﬁﬁ%ﬁﬁﬂ&jﬁ%md,ﬁﬁﬁﬁf  EREFEHEETTRNIERE
Bifi - BRVEREFATENTHAERERT  FESRATEHNR
*REMBEREESEEROER BENERBEREXEY &
*EBELREFRRETEEEFR  RITDUEDIRFIORS

| PR EA SE 5T B IR
=B AR B8 E M

3T 2 IE 32 A A )
RREMNERM -

e

450HH2 450HB1 450HB2

y
R X \
A ®
| 13Tx 1

- | M3x3 Set Screw x1
| Motor Pinion Gear x 1pc
450HG1 450HZ BEIH (]

ALIGMN

v

430SP Brushless motorx1 | DS410M Digital Servox3 | GP750 Head Lock Gyro Combo | 325D Carbon fiber blade x 1
L30SPRERIFE x | DSATOME I RAREE « 3 GP7S0SEETIEIRE (GP750+05520) 32500 T HEEE x 1

When you see the marks as below, please use glue or grease
to ensure flying safe

ty.
EETRRZEELSE  SiSLBU Ll DIBREEZTURE -
CA: Apply CA Glue to fix. Greuse
R48: Apply Anaerobics Retainer to fix.

: A Gr Blue Seli-furnished
, 1:'? :gzlyé I:;::,d Lock to fix .=. ase een El.g gaﬁgmﬁsmj !21'“? J:G‘éj% :#ﬂthmapprox 1mm |
e |
QZQ%%%E&%E@EE@%@E R48 metal tubular adhesive (eg. Bearings). T43 thread lock, apply ||
T43: {FREHE a small amount on screws or metal parts and wipe surplus off.
OIL: 7 D0EEE When disassembling, recommend to heat the metal joint about 15 |
< > upAn S ds.(NOTE: K lastic parts away from heat.)
When assn?mblmg ball links, make sure the "A" character R?y%ﬁ?j%ggﬁﬁfﬁﬁgﬁ@)ﬁém : Eﬁyﬁ%@  BSEMTISE
faces outside. . NEEBUHEDH  VERERT EBIHEE ﬁ?ﬂﬁﬁ}ﬂ%_lﬁ"%l]%
L FZEBBREEEIER  ATHESEN - SEMUIZNEHOH) - CER | BB ESEIAR) )




6.ASSEMBLY SECTION #%:R%

(=

Socket button head screw
LEEM BB RH(M2x5.5mm) x 2

© U

Bearing MR52ZZ
MREZTTE | » 2x o 5x2.5mm) x 2

I

Bearing FMR52ZZ
FMREZ7 /883 { ¢ 2% ¢ 5% ¢ 6x2.3mm) x 2

N

When tightening linkage balls and
screws to plastic parts, please note
to tighten them firmly and the best
tightening torque is within 4~4.5
kgf.cm. Do not over tighten, or the
plastic parts will break off or the
screws strip.

ﬁ&ﬁﬁﬁ\ﬁ@#ﬁﬁu FE - BEHD

SEHID] - A DIEEETEL-4 SRt .onPlS
s gquﬁﬁgmﬁgwﬁﬂmﬁﬁ

For original manufactory package,
if the product is already assembled
by Factory, please check again if
screws are firmly secured and
applied with some glue.

Metal fiybar seesaw holder
sHTEEETE

Pin
EUEE
2 1.5%18.7mm

Socket button head

collar screw
EEEF AR ERH
M2x5.5mm

MRG2T7 R
m2x:~5ms

(G
"0y

W@sher

=g
& 2x ¢ 3.6x0.2

Metal flybar control
TETEREEE

Fﬂ@#mﬁﬂﬁm%zxﬂﬁw EmERE
HERHESERLE
Already assembled
Socket screw by Factory.
BEEA ERR B
M2x8mm

Beaﬂng FMR522Z

X2.3mim,

Metal SF Mixing arm
EEIFETES

Linkage rod (B)

ER(B)

" 24mm

Metal main rotor housing
ERETIEREEZ

2

Apply a little amount of T43 thread
lock when fixing a metal part.
SHRNETREAEAERL BRE

Bearing MR52ZZ
MRE2TTRE R
- Zx ¢ 5x2.5mm

Bearing FMR52Z2
FMRo2I BB
3 2% ¢ 5x ¢ Bx2.3mm

mreadm :

Flybar rod

2 1.97x220mm .~
o

TERIT o

- 450HH1 |

m

Linkage ball A(M2x2.5)

=00 T e4.75x7.18mm) x 4
F |"|
""' i
e =~
Bearing FMR52ZZ
LIRS e 2x e o Bx2.3mm) x4

o 0=

EESESEEMEmm)x 2
BE=E@aM2xdmm)x 4

o m

M3 Set screw
G CEEEOMEImm) x 2




450HH1 |

Socket button head screw
EREA VBRI 0#x4mm) x 4

© [ —

Socket screw
EREMATTEREESM2Emm) x 2

© .

Bearing FMR52Z22
FHREZZ7HHER (¢ 2% ¢ Sx ¢ 6x2.3mm) x 4

Bearing 6812Z
GE1Z78MER {0 1.5x 0 dx2mm) x 4

© (=

Linkage ball A(M2x2.5)
IRFEA M2x2. 5 { 0 4.75%7.18mm) = 8

O u—_

Long linkage ball{M2x2.5)
WA ETEE (M2x2.0) (0 4.75x19.68mm) x 1

© l

Washer
25 p 2x 9 3.6x0.2mm) x 2

450HB2 I

© [

Socket screw

BN TR (M2x10mm) x 1
M2 Nut
MRS x 1

| /L\‘cnurloni

T B

For original manufactory package,
if the product is already assembled |
by Factory, please check again if
screws are firmly secured and

applied with some glue.
FERESHHEENSEHER  EREE |
HEBHESHRELE -

When tightening a screw t
part, please tighten it
over tightened, or t

R\ R TR i §
o - MEBIHEIGES

Socket screw
EEEF TR
M2xBmm

Linkage ball A(M2x2.5)
EREEAMZx2.5)
3 4.75x7 . 18mm

Apply 3 itle amount of 743 thread
, lock when fixing a metal part.

o
Linkage rod (C)
EED 91.3x32Zmm

oS

Ball link
EEm x4

32mm

ORENNENSETHER O EBEE

x:2

EEATTAES
M2x10mm

Linkage rod (C)
Approx 45mm x 2
{EIR(CH45mm x 2

Main shaft

£
& 5% & 6xT18mm

Bearing FMR52Z2Z
FMRDZIZ8MZ

2% 4 5 i ockes
Linkage ball A(M2x2.5) Sk il oo
EREEA 22,5 MZsBm
o4.75%7.18mm

Washout base

Bearing 68122
GBLIIEHE
& 1.5% ¢ 4x2mm

Socket button head screw
FEEMTAER
O#x4mm

Metal washout control arm
EEMERTIES

Radius arm
Radiusi&2

Long linkage ball(M2x2.5)
WIS M2 5
¢ 4.75%x19.68mm




lock when fixing a metal part.

’ Apply a little amount of T43 thread
BHENRERLZLEERTLZEBRE

Metal main rotor holder
& W 5 MR

Feathering shaft
£l

=
3% ¢ 4x51mm

Apply grease
T

Bearing MR84ZZ
EHEMRB4ZZ
@ 4x 4 Bx3mm

g Linkage ball A(M2.5x4)
- ERERA (M7 .5k

T u;d.‘:'sx"la-}'nrn

0

a ) . - ) : N

'&h&gtﬁb&anng Wacher

Flat side faces outside

r rubber

A (g

4% 9 6.5x4mm Collar
HEEEERE
& 4% ¢ O

thrust bearing.
EgSZ F@Een

=i

! *IN" mark faces insidée
IN2EER

Thin Garger ID) Thick (smaller ID) |
REEL (PRI :
Thrust bearing |~%8%

450HH1 l
O m |

Linkage ball A(M2.5x4) l
EEEBA M2 .5x4) { ¢ 4.75x13mm) x 2

© | =0 | Ny
Wash s
sher Linkage rod () :
O  Freme == S
part, rmly,
@ [- @ E over tightened, or they will strip.

tig p.
IRAHEE )\ EETEE)TE - EEH R
Thrust bearing g MEEFHSETRNEY -
IER883( o 3x 0 8x3.5mm) x 2 ookt scoa Damper rubber =

SR (M2xE6mm) x 2 BEEE B (o450 65x4mmix 2 [

)
R

For original manufactory package,
if the product is already assembled
by Factory, please check again if
screws are firmly secured and
applied with some glue.
FRECCEEIISREER  AREE
BEESESEE P

© [ © 1 o I

! Bearing MR8422 Washer Collar
| EEMRB4ZZ( ¢ 4% ¢ Bx3mm) x 4 ZEo)( o 2x ¢ 6x0.6mm) x 2 EitEE (o dx 0 560 Imm) x 2




p Apply a little amount of T43 thread
V' lock when fixing a metal part.
- BRENRENEECESE LSSy

Metal head stopper
TERMESESE

Socket screw
BEEAFTRERM2ZxEmm) x 1

[@D-

|

/\ CAUTION
B

When tightening a screw to a plastic
part, please tighten it firmly, but not
over tightened, or they will strip.
W R T = R EEN
o« MERIHD OIS my 8 -

For original manufactory package,
if the product is already assembled
by Factory, please check again if
screws are firmly secured and

applied with some glue.
HUESENEEHER  BRER

FH
REBRISERLR -

Approx 75mm
7amm

BN V

/

Carbon fiber flybar paddle
BT

Approx 75mm
#075mm

BEFIGEmAREEE -

Make sure both sides are equal in length.

& 9

8




e e e A 450HB1 | | 450HZ2 |

BRANEEAGEERRRGEBRE

Linkage ball A(M2x3.5)
EREIA M743.5)
$4 75x8.18mm

Socket button head screw Bearing 685Z2Z

lock when fixing a metal part. Wesher
e
' (o
O Linkage ball A(M2x3.5)
%, y EETEA (M2x3.5) | ¢ 4.75xB.18mm) x 3

LEEFT R o
GHOIIEH R
o &5%x & 11x5mm —
Bearing 685ZZ @ ﬂ
kﬁBBEEWE{@Sx@ 11x5mm) x 2 M2 Nut
MRS x 3

Metal bearing holder (I-

TRTHEEE Socket button head screw
HEBEATHERM2xEmm) x 6

w2 v O,

M2 Washer

(¢ 2x ¢ 6x0.6mm) x 6
i
@ Linkage ball A(M2x3.5)

ERERA (M350
&4.75x8.1Bmm

450HB1 Carbon fiber main frame
i+ WA

1.2mm
(o

Socket button head screw
4 O P TR RHE(M2.5x5mm) x 9 g;tﬁ?% Eou nt

e

Socket button head screw
L I T AR (M2 5x10mm) x 2

© |

Washer
FE5|( v 2.6x ¢ 5.8x0.6mm) x 3

Skid mount
HEEEZ

Carbon fiber bottom plate
GETRES

Socket b 1 ; :
AT : Ve, Socket button head screw
M2 Sx5mm S HETFA TSGR

e { M2.5x5mm

Landing skid
=

Socket button head screw

LEER TREH
M2 5% 10mm
Main frame assembly point: I:l;lﬂ shaft—__ []
First do not fully tighten the screws of main frames. = w .
Put the main shaft through the two bearings and @ , y 5{2%;’;’;.;"3;‘ Weaes Y
check if the movements (up/down) are smooth. The LY :

bottom bracket must be firmly touched the level table
top (glass surface); please keep the smooth movements i —
on main shaft and level bottom bracket, then slowly
tighten the screws. A correct assembly can help for the o
power and flight performance. Main frame

BERREIEY: Naas
AESMAT @S M\ THED ERIEE L i "

MEMELTSRE
BEUEEE  TEERUEE

EEY EREIHEERER plEEEs \ )

#h - IROEESHT NER BE=D - N 9 *yf




Apply alittle amount of T43 thread
lock when fixing a metal part. 450HB1 l
BHEECERNZICESR L S5F

©  (fwm

Socket button head screw
ORI TR ERER (M2 5x6mm) x 10

Canopy mounting bolt

BEEEEEE Gkﬂﬂb

Socket button head self
tapping screw
LEFEATEBE MM TZ.606mm) x 8
Q R

M2.5 Set screw
k. M2 BLEFERERIM2.5x12mm) x 2

Battery mount
EHNEEE

Socket button head screw
=EEFN RS
M2 5xbmm

Socket button head screw :
HHEMTREE
M2.5x5mm

Tail boom mount(R)
EEEEEL

450HB1 ] i
& 3% ¢ Bx3Imm

Bearing MR83Z2
MRH3I78R | 9 3x ¢ 8x3mm) x 2

Bearing MR1062Z7
MRIOG7 7RI o B ¢ 1 O Snam)

Bearing MR106ZZ
WR10B77 A i |
@ 6% ¢ 10x3mm Lt

1

Bearing MR8322Z
MREIZTREA( ¢ 3x  Bx3mm) x 2

A Metal tail unit set
=HHEESE
¢ 8.5x413.5x32.5mm

Bearing MR1062Z SRaEE . B A \ @

Bearing MR1062Z
MR1067 282

6x ¢ 10x3 y
Lh0S Ak Tail rotor shaft assembly

Long umbrella gear B =2 E8
EREES

MRL0GZ 7803 ¢ Bx 0 10x3mm) x 2 Hx e d0%T
it S Metal plate (R)
EHEARORIE
@ D:- 28.75%15%15mm
g&fgg—};&lﬁmmzxsmm} - Aluminum bolt
\ J Socket screw EWEEEEERES
BHEA AR $4x15.5mm
M2xSmm
Bearing MRB322Z

MRA377ERS
Metal plate (L) ¢ 3xs8xamm
e ] e

26x15x6.05mm




(Fm

Collar screw
ERHH(M2xBmm) x 2

(-

Collar screw
WEHH(M2x8mm) x 2
(o

Collar screw
BEEFHM2x0mm) x 1

© [T

Socket screw
EEEMT TR R (M2xEmm) x 2

© (I

M3 Set screw

Bearing MR52Z2Z
MRE2Z7EME [ & 2x o 5x2.5mm) x 4

Bearing MR63ZZ
MREI7 TRl ( ¢ 3% 0 6x2.5mm) x 2

© [

Bearing MR742ZZ
MRTATTRIE| o 4x & Tx2.5mm) x 2

Slide shaft

M3LCEAREE(M3x3mm) x 1 EHBEEx]

Collar A Qar ﬂ

EEEERE (¢ 2x ¢ 3x4mm) x 2 S EE RS
© O (x5 5.1x0.3mm) x 1

Collar B

©

Washer
W ¢ 2x ¢ 3.6x0.5mm) x 2

© I

Washer
TS ¢ 2x ¢ 3.6x0.2mm) x 3

EEISEEER 4 2x 0 3x3mm) x 2

(o

Linkage ball A(M2x3.5)
A (M2x3.5) { ¢ 4.75x8.18mm) x 1

© (m

Linkage ball E(M2x2.5)
\ ERERL (M2x2.5) (¢ 4.75x6.3mm) x 1

| CAUTION |
AN5'g

Aim tail rotor hub at the concave of tail rotor
shaft and fix it,please apply a little glue on

the set screw.
ENHTELEEEARLA LR - BERLISEMEE -
o

Bearing MR742Z2Z
MR T
s dx g TX2.5mm

SPTRIEE (H2x2.5)
¢ 4.75x6.3mm

Washer
E5
4 2% 4 3 6x0.5mm

Socket screw
BEEEEE
M2xBmm

Washer
23
@ 2x 9 3.6x0.2mm

|

Bearing MR52ZZ
MRE27 TR

© 2% ¢ 5x2.5mm \@

Metal Tail rotor holder
EEERNEE

Collar screw
HEES

M2xBmm ™,

Bearing MR63ZZ
MREIZZERE
¢ 3x 9 6x2.5mm

Collar B Collar A
EETRAES 3
4 2% ¢ 3x2.5mm
Tail rotor hub
E=ind BETES
& 8x18.2mm
i
Metal T type arp
TRETEEH S
M3 Set screw
M3LEEER
M3x3mm

Collar screw

HEEH
M2ZxBmm

M2xBmm

EESERRESHS
¢4x65.1x0.3mm

| Care must be taken during
assembly to ensure tail grips
operate smoothly without
binding. Any slight binding

ElESH « BEUEH

| Already assembled by factory,
please note to check again.

may affect tail action during

e

Washer
£8
& 2x 3.6x0.2mm

Linkage ball A(M2x3.5)

TEA (M2x3.5)

5 4.75%8.18mm Collar screw
ERERE
M2x8mm

When tightening a linkage ball to a plastic part, please note to use a little
CA glue and tighten it firmly, but not over tightened, or they will strip.
RS\ BREEFIEE - EROBARITEE R DB « TE%aEN
OSSR -

When tightening a screw to a plastic
part, please tighten it firmly, but not
over tightened, or they will strip.

R A BRI LT B - AR
o - MERMHEDEEETES -

For original manufactory package,
if the product is already assembled
by Factory, please check again if
screws are firmly secured and

applied with some glue.
FRELHBERNEEEER -
HEGHESHELR -

EME

Tail rotor control arm

flight.
2 | £55  EREFERE  LET
HEE ‘ SECESSACHEREAN -

Tail pitch bell crank
must be parallel to
tail output shaft to
ensure sufficient
pitch travel range.
ETRERESHTEL
| BETERSEN -

lock when fixing a metal part.
ERBFEERTEEREN L BRE

Apply a little amount of T43 thread




Already assembled by hmr;,
please note to check again.
SRR - FELES EE%

RESN=TE

Ball link

Eﬁﬁ\% ‘

Rudder control rod <
B 3
¢ 1.3x330mm

Tail boom brace
EETEyE

Socket button head screw—

R TR
M2.5xBmm

ERMFTEREE

450HT1

‘® (—wm

Collar screw
BHEEH(M2xBmm) x 2
\.

450HT3 ]
(© [

Socket screw
EEASBEMHM2x12mm) x 2

© BB

Socket screw
[HE T RS (M2 18mm) x 2

© (e

Socket button head screw
LT R(M2 5x6mm) x 2

Tail control gulde /-"/

Metal stablllz&r mount {

i | Please apply

Socket screw

BT AR
M2x12mm

Tip to fix the

When assembling into the tail boom,
please apply some oil on the surface,
to make it smooth during the
assembling and keep it vertical with

the torgue tube for smooth rotation.
BAEENR  NZFELEED  LIRETIRE
ARBLTHERSEENEE BEWMEENES -

Apply a little amount of T43 thread
lock when fixing a metal part.
ERBENEERrEERERTIORE

Tail blade
=ik §

Torque tube
EERmeE When assembling
the tail boom,
please aim at the
fixing hole ¢ 3.

EAEESEEE
HESE s

3K CF Horizontal stabilizer
AR

Meatl stabilizer mount (Upper)
SWKENET CE

lizer mount

> RN
M2x1Bmm

ail boom

3-0.05mm) 3K CF \ferhcal stabilizer

i IKHBER
P BEES - TnrEE

torque tube @ BBREEIEH

it ] !ause the bearing stuck. When assembling into the tail boom, please apply

ERMEB=BBLTRAEEDPFIE

e to fix MR84ZZ bearing on the torque tube, avoid CA glue adhering to the

bearing holder and press the holder into the tail boom horizontally.
HREERESERDWL ﬁﬁ%ﬁ;ﬁ%ﬁﬂ?mmﬁﬁ%ﬁﬁﬁﬁﬁﬁ £k BAEENR  ERDEERENEHD

MR84ZZ bearing
Neutral point 77
Tail bo Qil MRBAZ 7
E:E o e of torque tube  s4x¢8x3mm 5
EERREOLEE orque tube
A7mm \ C2 - <3 ESDEE
/ /| ! / =
rat T =
B X J A . YA L, X4
7 J| ! B i
| Torque tube bearing holder
Tube front qugmg 9 Tube end
i ©5.5x11.25x8mm ik

Spray Silicone
ENETER

Bearing Trim 10~15mm

oil inside the tail boom EF&EEII-10m




lock when fixing a metal part.

’ Apply a little amount of T43 thread

EHENEERFEEEERTL ENE

>
0,- ' /o CAUTION |
Socket button head screw »&_&“E

FBENTTAERM2.5x6mm) x 8 When tightening a screw to a plastic
- part, please tighten it firmly, but not
over tightened, or they will strip.

g-’k’ﬁﬁ?\ﬁ&#ﬁm}ig ' ggﬂnam‘u
450HT3 3 BRI O WA -

Iz For original manufactory package,
if the product is already assembled

[ﬂ_ by Factory, please check again if
screws are firmly secured and

Socket button head screw %pggﬁl&wét% ;;;ﬂm;? g;é‘;' -
4 e 5 ] ; ZHEER FEEE
L HETPI M2 5x8mm) x 2 HEERESERLE -

Recommend sanding the marked position with a waterproof abrasive paper(#800-1000) as
below illustration to avoid the wires of electric parts to be cut.
RERTEHERETE  IEBFS00-1000xDETE - IF UL BTV HBEHIE -

\ Waterproof abrasive paper
Ve \ St

Socket button head screw
LEEATEER
M2.5x8mm




450HB1

|45 | A iockunenting s metaipart.

BREMRENTECEER S E0E

‘
(e

Socket button head

tapping screw

L

HXEEANTEEHEM T2 6x6mm) 2 I' O -

0HZ1
I — ]
Linkage rod (D)
self ZFED ¢ 1.3x19mm x 3

S

= S

4SQHB2

Ball link
EEEH

®

Cross screw

[MEE+FHMMZKdmm) x 4
Shaft ring

©  [J—

Socket screw

©

M2 Nut
| MERIE x1

EOMER o 6X 9 8X1.6mm) x 1

BER 7 TR R (M2x 12mm) x 1

U

{

N2

450HZ3 |

Anti rotation bracket

g -
==

O

Main shaft spacer
| E#BS (05 ¢ 9x0.1mm)

Linkage rod (D) .
Approx 31.5mm x 3 Linkage rod (D)
| FHOMASomx3 B2(0)

XZJl

Main drive gear
TeEEE

Main gear case

One-way Shaft ring ERgiE i ded
EARES i © 10% ¢ 21.5%7.8rm Main drive gear
& 6x 2 Bx1 6mm > L ol T

S 507
Cross screw
MEA+F&EH
M2xdmm

Autorotation tail drive gear
ﬁ%ﬂ'?ﬁ

One-way bearing
EE
$6x @ 10x12mm

Already assembled
EEA

One-way bearing shaft
EoRE
& 5% 6x21.5mm

[]

[f

14



lock when fixing a metal part.
BRENEEREEERERTL BEE

ACJ_WTEN Socket collar screw
£ 3% & EEP TR SR
M3x186mm

When tightening a screw to a plastic
part, please tighten it firmly, but not
%ﬂ%tﬂ}lghﬁened. or they \gll strip.

FhEd A ML EERROE S - BRI
9 MERDH TR E B HES - o

r=".
For original manufactory package, A!:‘
ifthe product is already assembled =
by Factory, please check again if

’ Apply a little amount of T43 thread

screws are firmly secured and
applied with some glue.

FHFELLEOSNEREER  ENEE
HEEHREDEELR -

450HH 1 - ¢ ‘...' () HREH
. / : = ..."'I \

& ™
MRS
D:. 325D Carbo fiber blade
3250 M ST Socket screw
Socket collar screw g e

BEA EBREGR(M3x16mm) x 2

m a 450HM1 |
| ) ® [

Socket screw ¥
4 5 0 H Zz BFER EERE(M2.5x6mm) x 2 Wikt
O W J © | b5 Iy

For motor fixing
BEEERMH

M3 Set screw ‘_gf Siver
M3LE TR (M3x3mm) x 1 (&2.6x45 Bx0.6mm)x 1

Motor pinion gear 13T
FiEEEm 137

M3 Set screw

3L AR AR
M3x3mm \

WUt il :
Set the motor pinion gear to main drive gear mesh to approximately 0.1mm
togvg%%xéesg Pﬂ?‘fﬁf-ﬁon or motor burnt due to overload.
RiEm#ET LIEES =SENE oEE ERSKCHERDNEETEESE;
B% gEosEs=z== CEER RO, KA

Make sure the motor pinion gear parallel (match)

evenly with the maingear while assembly.
HER  SEERETEETS -




Apply a little amount of T43 thread l
e 450HB1 450HZ2 |
AR (o (e

When tightening a screw to a plastic Socket button head self tapping || Linkage ball A(M2x3.5)
part, please tighten it firmly, but not screw HRERA M2x3.5)( o 4.75x8.18mm) x 1
over tightened, or they will strip. S H R U S AR(T2.6x6mm) x 4 @ ﬂ
Bk i

. M2 Nut
For original manufactory package, H2EHE x 1
if the product is already assembled
by Factory, please check again if @ H
screws are firmly secured and
applied with some glue. Washer
ggﬁ%g%g%f;iﬂ?ﬁﬁ - EREE FEF) 4 2.6x ¢ 5.8x0.6mm) x4

= s

Qo

Socket button head self tapping
Screw
jﬁ LEMATESERM(TZ6x6mm) x4

N\ S P

Wilsher

£
¢ 2.6x ¢ 5.8x0.6mm

Tail servo mount
FE {30 I 28 [B1 7 BE

S EEE RS R
T2 GxBmm

16




PR

(=3

=]

-

i

7.EQUIPMENT ILLUSTRATION

Serl other side)

Hook & Loop fastening tape
A T

{

I

|

|
\
11

|. \

(1 —

Rudder control rod
A 1R R

Socket screw’

I T PR R AR
M2x12mm

HITEC - FUTABA 6CH receiver wiring

Rudder
Al
CH4

Pitch  GIESBR
fi" RS

6-Channel Receiver is adequate for the requirements of the T-REX heli.
You will need the following channels at a minimum: Throttle, Rudder,
Elevator, Aileron, and especially Pitch(CH8) and Gyro(CHS5) controls.
FENERUEM AR E N T-RECE N E TR E R o i TFS - SO - FHEE
BB AR BT NS LR A AR SH AR USRI (CHD) BRI (CHR) -

IR 7CH receiver wiring
IR TCHEE ISR IR T

Aileron S
Lagm mﬂw
CHz CHa
CHS
Elevator =T —AUX 1
il AR u_huw.w. b o L
channel
receiver
[Gyro CENEE NS

Rudder <%
Bl .__nw.m“. PEsE
(CHT}
Gain channel wire|
e

—— REREE
Pich O3

7-Channel Receiver is adequate for the requirements of the T-REX heli.
You will need the following channels at a minimum: Throttle, Rudder,
Elevator, Aileron, and especially Pitch(AUX 1)and Gyro(AUX 2) controls.
CEVERT I E AN - ROGE I B S MaTSEE R IR TR - SR - THE
W B ADE0T + .0y LU 8 R B2 S R 2R 0 CALY. 2) S0 (A )




8.BRUSHLESS SPEED CONTROLLER INSTALLTION SUGGESTION escrrimss=smutE  ALIGN

Installation Method (1) ZEAT (1)

Use attached Hoop and Loop Tape, tape the
/ Hoop side (hooked) on the battery mounting
plate and the Loop side (fuzzy) on the batter

to fix the battery in order to prevent any slip.
IRt a@ e - 480 RS (Fih) SAAHS B
éﬁa%gmmﬁ,ﬁ EER HBOREhE JEHEEEH

-5

~———Hook and Loop Tape(fuzzy)
BEaRR

Hook and Loop Tape(hooked)
Bimis Ok

Use Adhesive foam or

Hoop & Loop tape to fix.
LUBRSEETESEE -

NOTE: When installing the speed controller
please keep a distance at least 3cm fromthe

receiver to avoid any interference.
AR EEIEEERABREE Dol CHIES - B E
FRENE -

i

Installation Method (2) £ 5% (2)

eed controller,
ast 3cm from the

ference.
\%EW%%{%?%EQ)SCWHJ:B‘HEEE .

Canopy
BEE x|

Canopy nut
BEERES x 2




10.SERVO SETTING AND ADJUSTMENT Gisiznas aucn ///A

To set this option is to turn on the transmitter and connect to the helicopter power. Note: For the safety, please do not connect ESC
to the brushless motor before the setting in order to prevent any accident caused by the motor running during the setting. )

%g%%g%%%??ﬁ% BIESEERIOETRIE - R AT ERR  REAEETEARRNERERAIREN=FRELD  LIZEE
> i EhE -

JR Transmitter/Servo [ Please note to set the subtrim neutral for the first trial flight. If the helicopter wags, please trim
| linkage rod (D).
IREBSRHIEGIREMR | Trim both rods (D) simultaneously to adjust for forward/backward tilt. Trim rod (D) separately for|
right/left tilt.

RO FELEAEEREOIE  ERRRON - BSNREGRE - BERSEE)
HERE BRI EEAY  FohR B 1 EEABARE

Pitch:CH6 | Aileron:CH2 | & el 4 Positions of CH2 - CH6 are exchangeable, After assembling

Eﬁsg (CHe | BB U : AR as photo (Note:Set the transmitter under CCPM 120 degrees
""""""" 72 mode), pull throttle stick (pitch) upward. If one p

servo (or two servos) moves d d, adjust switch

(REV) on the transmitter to make It moves upward. If three servo
move downward, adjust the travel value (+-) of SWASH CH6 on
the transmlt‘her to make them move When the

? L= of A and El are adjust travel values of
Alleron:CRZ |’ Piteh:CHE Ry ﬂgﬂg&toﬁﬂa SWA'SH CH2 and CH3.

D e ; EHERE HS - & IS GTE RIER TR 120
i??ﬁE}.ﬁ_Hb_ : Taie it L =T RARES BEE
& EHREL B““ﬁﬁvﬁﬁ! (REV) EEEERARE - - E3EER
§I—‘F‘?’L""f‘§ﬁ Lﬁaﬁﬁé}""ﬁﬁ SWASH CHE T MEEBIE « (2l
%Eg&g%i‘g B S EATE TR - ERFEE SWASH CH2 - CH3

p

FUTABA/HITEC Transmitter/Servo
FUTABA/HITECEIZ3ESIMEEIR2EmMFR

ngeable, After assembling
| r CCPM 120 degrees
If one swashplate
just reverse switch
upward. If three servo
alue (+-) of SWASH CHE on
lo make them move up When the acti

ator are opposite, adjust travel values of

Pitch:CHE | - Aileron:CH1:
WBEE:CHE | EIRE:CHL

B ErpamERciry 120
2 ﬁﬂgﬁﬂ%&%ﬁénﬁ 7

2
8
Fl

s FaEE IR S |
%ﬁ aJHEH‘J%iﬂ{’E’%Eﬁ EIERE SWAsH CH - H_]

|

Recommend to ch
the transmitter an
for working on tail
Then wait for 3 s
the middle ol the o

' gain setting is about 70%, and after transmitter setting, connect to the helicopter power
B onnecting to the helicopter power, please do not touch tail rudder stickand the helicopter.

orn and tail servo at a right angle(90 degrees), tail pitch assembly must be correctly fixed about in
for standard neutral setting.

PRiR R 4 - : = %jﬁmrﬁﬁﬁiﬁﬁﬁﬁﬁiﬁﬁ%ﬁﬁ W BB LHE 3__33@3‘“&%@%%@@3? BERN 70% TG -
BLiBBRES ﬁﬁ@ USRE - TR B TESRS RS/ R ER e o EAE S RRENTAEOREREER

BB 90 T TR B
[TAIL NEUTRAL SETTING 0 %8E | I

| HEAD LOCK DIRECTION SETTING OF GYRO EEE#E0EE I

After setting Head Lock mode, correct setting position of tail servo and tail To check the head lock direction of gyro is to move the tail
pitch assembly is as photo. If the tail pitch assembly is not in the middie counterclockwise and the tail servo horn will be trimmed
position, please adjust the length of rudder control rod to trim. counterclockwise. if it trims in the reverse direction, please

fEREHETEEQIRGRE PILchEPHEEREENE - 8 PILChERERED

switch the gyro to"REVERSE".
EAEEEFEENREREBE -

EEERTEOSES E?%EEBEHG%E@ %r%ﬁgﬁ‘gﬁﬁiﬁ
S1E - RS 1 él'i ﬁﬁ;‘;ir‘] HEEE

Middle tail

pitch assembly.

EPiLcniBaEED Tail servo horn

sEEEE _ '

‘ Tail moving direction

ZIETLO

10mm

Tail case set
FReEERiE

Trim direction for gj

tail servo horn.
RGBSR

10



12.PITCH AND THROTTLE SETTING *ie2e688mpasse

GENERAL FLIGHT —&a5s=

N
+P 1T

100%me::!:+9"~+1|
Bitgd ~+11°

Stick position at
EESE/ EE?---

Stick position at Havermg,"fhmtt}e 60%~65w pmh+§-+a
R/ MBPI60R-65%/P iLCh+D~+6

=

Stick position at low/Throttle 0%/Pitch 0
BRER/ BP0/ Piteh

3D FLIGHT 3D R{TER

Stick position at
FEAROIE/THPY00%/Pite

GENERAL FLIGHT

—ERTER
Thrattle Pitch
P9 RIS
5 'Wi‘[]*{gg?;“‘ 40—+
4 85%
60%~65%Hovering .
3| " eox-esusm b
2 40%
0% Low speed -
1 DR 0
100% T - ";.‘-"‘
85% St
g
65% |

na higher RPM\Head speed.
er power.

: =EE%1¥!ID’JE%

P Ch ﬁ%ﬁ SEEOWEE . |

[ IDLE 1:SPORT FLIGHT |

Stick position at low/Throttle 100%."Pi‘lch S
TEAPEIRSBPIL00%/Piten-0" -11

Throttle Pitch
izl EiE
5 100% +9'~+11°
4 85%
3 B80% +5
2 85%
1 20% 5
oA
]
S | |
1 2 3 4 5
Throttle Curve(Simple Aerobatic Flight)
ZEPRTRTUEPIE
[ IDLE 2:3D FLIGHT |
Throttle Pitch
il e
B +G i
90% Mid o
3 e 0
100% Low 5
1°°"*| --------- s
85~95% i

I&ClUTION'
s FE B

1.Pitch range: Approx. 25 degrees.

2.1f the pitch is set too high, it will result in shorter fight duration
and poor motor performance.

3.Setting the throttle to provide a higher speed is preferable to
increasing the pitch too high.

1.1%56 (Péﬁ tch ﬁfj&%ﬂ

2.58 = &?ﬁﬁﬂﬁﬂﬁ"ﬁﬁﬁﬁ
3 Eﬁﬁﬂuﬂﬁﬁﬁﬁﬂﬁmﬁ“t BREREEANRE -

1 2 3 4
Throttie Curve(3D Flight)
R TR IUBrIEE

20




13.RCM-BL430SP 3700KV POWER COLLOCATION REFERENCE M@/ Isuss = aucn ///4

Battery =;t: ALIGN Li-Poly 11.1V 2150mAh

Motor Gear Main Rotor Blade PITCH Current(A) approx. Throttle Curve RPM approx.
RiEXE FHERIRE 1REE Ei (A KB HPSHBIS FHEEEE AHIE
Hoverizg +_5° 195 0/50/65/85/100% 2600
325mm 3K Carbon blade 0° 13.8 3400 |
12% Kk E e :
Idle 2 +9 254 100/100/100/100/100% 3130
4 29.0 2980
Hoverz#| +5° 10.7 0/50/60/85/100% 2610
437 | 325mm 3K Carbon blade 0 oo 3600
RS R Idle 2 +9 27.2 100/100/100/100/100% | 3250
11 31.0 | 3150 |

NOTE: 1. Please use a pitch gauge to adjust the pitch value. Incorrect excess pitch setting will result poor helicopter
performance and reduce ESC's life and battery's life.

B: EBUERRERKEBARERE  FLENEARHEREFEELPEES#NTE  NEREIRRFAEE EShHNE0 -

PRODUCT FEATURES Z&5%52

. BEC output voltage (6V) shows great performance on thet
. Three programmable throttle speed settings to support ¢
. Include soft start and governor mode.
. Small and compact PCB design for lightweig
. Large heat sink for optimum thermal perform
. Highly compatible to work with 98% of all brus
. Ultra-smooth motor start de
. The power inlet utilizes a J tor in order to provide stable power source.
ymer aluminum electrolytic capacitor. It provides better

X e market, delivering stable performance of R/C receiver and BEC.
10. The BEC featut | : £3 They provide superior thermal performance with 2A peak current.

' hat provides great throttle response and control.

CoNOOAON =

5 WIRING ILLUSTRATION E&TEE
5. BHEEET : —

6. B=ESE - T Brushless M Eed BL Speed
i ﬁf%ﬁiﬁ%ﬂ%j ’ 7 ~ 8 - %ﬁﬁﬁﬂfﬁﬁ%ﬁ_ﬁiﬁﬁﬁ s —1 Motor Blue Controller [:EE &S
8. B ERimER EENEREE - NIBESER2EBTH - EREE | \ 3 e
9.BEC IntkABREBEIRN RGN ES - BHERORTEERIZEE | Black Throttle Signal
ERITHACED - ARESEIEE B 2BET - i (Receiver)
10 EEMBEMRES 2 10252 G552 BC 88 - TEEM 4 87 - e i
11 GHPSE 200 BILLCEEE - EREZHPIRE «
SPECIFICATION 3718
Model Continuous Current | Peak Current : BEC Output T2 Diménsion Weight
BiR e | B , BECE RY | BB
2A: 2cells Lithiums / 6-7cells Ni-Mh=Z—4--5 servos
RCE-BL35X 35A 45A 3cells Lithium#=ZE / 8-9cells Ni-Mh== -3~4 servos 45x22x12mm | 25g
| 4cells LithiumEZ / 10-12cells Ni-MhZZ-2~3 servos I

1. Good temperature situation for working at the maximum current
2. Supporting motor types: 2 ~ 10 pole in/outrunner brushiess motors.
3. Supporting maximum RPM: 2 pole 190,000 rpm ; 6 pole 63,000 rpm.
4. Input voltage: 5.5V ~ 16.8V(Lithium 2~4cells/Ni-Mh 6 ~12cells)
NOTE: When setting to the Quick throttle response speed, the accelerative peak current will increase.

1. FBRASRECHESMEBERLT -

2. RERENN: — AR MBI ASNNEFRIERIRE -

3. BAER : 5.65V~16.8V(HBE2~4/&F6~12¢cel Is) -

4. ZIER=EE  ”H—150, 000rpm; 77#—63, 000rpm =

EE RTEREHPIREREN - IIEEREREFEAEE -

L)




FUNCTIONS EET=
1. Brake Option - 3 setfings that include Brake disabled/Soft brake/Hard brake.
2. Electronic Timing Option - 3 settings that include Low timing/Mid timing/High timing.
Generally, 2 pole motors are recommended to use low timing, while 6 or more poles should use Mid timing. High timing
gives more power at the expense of efficiency. Always check the current draw after changing the timing in order to prevent
overloading of battery.
3. Battery Protection Option- 2 settings that include Li-ion, Li-poly High/Middle cutoff voltage protection.
The default setting is high cutoff voltage protection. CPU will automatically determine cell number of input Lithium battery
(7.4~16.8V). This option will prevent over-discharge of the battery. The following reference is the guideline for setting the
Battery Protection option. 3-1 Li-ion/Li-poly High cutoff voltage protection-When the voltage of single cell drops to 3.2V,
the first step of battery protection mode will be engaged by the ESC resulting in reduced power. The pilot should reduce
the throttle and prepare landing. If the voltage of single cell drops to 3.0V, the second step of battery protection mode will
be engaged resulting in power cutoff. (*Note 1) For 11.1V/3cells Lithium battery, the full charged voltage will be
approximately 12.6V. According to this input voltage, CPU will determine that this is a 3cell battery.
First step protection: 3.2V x 3cell=9.6V
Second step protection: 3.0V x 3cell= 9.0V
When the voltage drops to 9.6V, the power will be reduced. When the voltage drops to 9.0V, the power will be cut off.
3-2 Li-ion/Li-poly Middle cutoff voltage protection- This option is same as instruction 3-1, but when the voltage of single
cell drops to 3.0V, the first step of battery protection will be engaged. When the voltage of single cell drops to 2.8V, the
second step of battery protection will be engaged. (*Note 1)
Note 1: Second step of battery protection only works when Aircraft mode is setting to the opt
NOTE: THIS OPTION IS ONLY SUITABLE FOR A FULLY CHARGED BATTERY PACK IN GOOD
4, Aircraft Option: 3 settings that include Normal Airplane / Helicopter 1 / Helicopter
Normal Airplane Mode is used for general airplanes and gliders. When flying : ose Helicopter
1 Mode, or Helicopter 2 Mode. Helicopter 1 Mode provides Soft Start fe: 5 Soft Start and
Governor Mode. :
5. Throttle response speed: 3 settings that include standard/ Medi
The default setting is “quick speed". Use this option to adjustih
at Medium or Quick speed for 3D and powerful flight to
peak current and power expense will increase.
6. Thermal Protection: When the ESC tempera
reducing power to the ESC. We recommend
7. Safe Power On Alarm: When the operator turn
The ESC will emit a confirmation
If the throttle position is at*
will emit an alarm and not e

CONDITION.

character For example, setting
kly, but note the accelerative

1l engage the battery protection circuit,
adequate air flow and ventilation.
natically detect the transmitter signal.

0 ode if the throttle is set to the lowest position.
T Setup Mode. If the throttle is in any other position, the ESC

8 n an unexpected location and become lost, the pilot can enable the
Aircraft Loca is engaged by turning off the transmitter. When the ESC does not
receive a si g 'seconds, it will start to send an alarm to the motor. The sound of the alarm
will aid the This option will not work with a PCM receiver that has SAVE function enabled, or
with low no

1 HRERE =

TER / BER
FERRISE _GERRESE-—RERCER  EEREESEES URERRERDES - FEBLILLEEAS
CUEIESES UNERTTASES AMERCRBESSISERCE L RESHEY PESHRFESD -

3 ENRESEN $ A Li-lon-Li-PoSEILBERRE/DFLEEEFER

HHEETRSELERRE NEESEHYEEABRENMce 18 (7.4-16.8V)  TRECASHEEHIHNTRE  LEZANZEEER

MEREREE - LUTRIT B

3-1 Li-lon/Li-PoSELEEERE - BESEce | 1EHE. 2V Eﬁﬁ%‘iﬁﬁ EEREE . FROERMOE  WEFERSEEHPN)  BE

[#5E ﬂ‘EEEﬂLFGHEEﬁBEEﬁEEI; WESEIEEHE"BREE ReREHD EY E EF-IRE -BREEN TAEEDNE_RERSE -

IR u—ﬂE'TEFEH 1V 3cell °2urfﬂ2—f~ﬁ7ﬁ5‘l l‘uﬁﬁ’dﬂf*mgﬁﬁf] 2.6V k@A SECPUEBFUER3Ce | 1 E -

E—MEERSE - 3.2Vx3cel1=9.8V EZRE : 3.0Vx3ce11=9.0V

EEERFY. EVH% i'ﬂ]ﬁf’sﬁmfiiﬂﬁ *EEEE@Q.DUH%E‘Jm%Bﬂ%UEﬂDﬁJ‘t

3-2 Li-Ton/Li-Poh& || SEE% : F3- 108K BEce REEIR.0/E  ESHE—BREE  Bce | ERZI? SVSBDE_BERE

(&1) »

SE: UEMEEEARKEARS  BNEERNESRY -

RBERRET: CETEESSE —REBEDN/ESREDBEEBEIL

FER—BRBIEIHE  SLCR -PRBET  CERESBFT2sERRER EEEZIYE NESBEIV-RBEBEIR

Govener Mode EEIDEE -

HRRERERT  —REE0 TR/ DR/IRE

CREEEARE BARERE  WESHCHERASORTEHEFESNAR  AUIRBRFTEBIEFERTHIDERPE YRR
 FERARESNGRE - BB BEISESHARERER  NEREESREEESETHLEANERE -

fBERE HEBEAE TR AN ERHHLEREEFFER0C B ENEZNAERE  MEDVBIEOYE EZEESRREEREN
TEHEFACME  ISEFESHAREIBHER  USHEBTREWNE -

?.H&%ﬁﬁﬁﬁwﬁﬁ:zﬂ@.ﬂﬁﬁﬁﬁ%iﬁ%ﬁﬂﬁ  GREEHERNHSTEE  NESHBEPAERREY  UAERESSREREARERR

EEEIEEE AREZEERTEERRE -

fEBMIE ERMEETESERELESTUE  CASTERSRNE  YESEEXREIERIBERE  BRER-TVRERERTET

s, DFITEH - LNEFREEREET SAVE EEZ PO ZIWHE - IUNHERAEZ PPN BUTHE -

ey

[S]

22




MWW 210N COom i
WYY .Gt Uil ALy

www.aligr

www.align.com.t
www.align.com.tw

i o liers e
{ B ]

f B
Specifications & Equipment/f8 1S &2 /&
Length/#$ B 5 :635mm

Height/#$55:230mm

Main Blade Length/=jEE E:325mm

Main Rotor Diameter/FEEB&E: 710mm

Tail Rotor Diameter/EEREE: 158mm
Motor Pinion Gear/S55EF&5: 13T

Main Drive Gear/{S8) 555 150T
Autorotation Tail Drive Gear/EBEE) F&5: 106T
Tail Drive Gear/EZ &85 25T

Drive Gear Ratio/Egig{E&)th:1:11.5:4.24
Weight(w/o main blade)/ZEf£&E:450g

LFlyireg Weight/£ B S : Approx 780g

- 230mm T

-l
e}

Features:

Newly designed head block with high rigidity and stability / Single piece integrated design of main bearing block and servo mount
Single piece integrated design of anti-rotation guide and gyro mount / Single piece integrated landing gear.

Highly stable flybar control system / High precision bearing mixing arms / Newly designed high resolution swashplate.

Single piece battery mount with integrated canopy mount designed to bring CG closer to disk plane.

Highly rigid frame with single piece carbon side and bottom plates / Highly efficient shaft driven tail design.

Weighted tail rotor blade grips to repel centripetal forces / Straight-up in-frame rudder servo mount for improved geometry.

Newly designed aerodynamic canopy / Newly designed high torque motor / Newly designed high strength main blade grips.

¥ o= Aol fmt —i = Fan® |









